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Plot 7-743. In-Band Emission Plot CDD Primary Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 5) – Ch. 15) 

 

 
Plot 7-744. In-Band Emission Plot CDD Primary Antenna 3a (160MHz 

802.11ax RU996x2 (UNII Band 5) – Ch. 15) 
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Plot 7-745. In-Band Emission Plot CDD Antenna 3c (20MHz 802.11ax RU26 

(UNII Band 6) – Ch. 97) 
 

 
Plot 7-746. In-Band Emission Plot CDD Antenna 3a (20MHz 802.11ax RU26 

(UNII Band 6) – Ch. 97) 
 

 
Plot 7-747. In-Band Emission Plot CDD Antenna 3c (40MHz 802.11ax RU26 

(UNII Band 6) – Ch. 99) 

 
Plot 7-748. In-Band Emission Plot CDD Antenna 3a (40MHz 802.11ax RU26 

(UNII Band 6) – Ch. 99) 
 

 
Plot 7-749. In-Band Emission Plot CDD Antenna 3c (80MHz 802.11ax RU26 

(UNII Band 6) – Ch. 103) 
 

 
Plot 7-750. In-Band Emission Plot CDD Antenna 3a (80MHz 802.11ax RU26 

(UNII Band 6) – Ch. 103) 
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Plot 7-751. In-Band Emission Plot SDM Antenna 3c (160MHz 802.11ax 

RU26 (UNII Band 6) – Ch. 111) 
 

 
Plot 7-752. In-Band Emission Plot SDM Antenna 3a (160MHz 802.11ax 

RU26 (UNII Band 6) – Ch. 111) 
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Plot 7-753. In-Band Emission Plot CDD Antenna 3c (20MHz 802.11ax 
RU242 (UNII Band 6) – Ch. 97) 

 

 
Plot 7-754. In-Band Emission Plot CDD Antenna 3a (20MHz 802.11ax 

RU242 (UNII Band 6) – Ch. 97) 
 

 
Plot 7-755. In-Band Emission Plot CDD Antenna 3c (40MHz 802.11ax 

RU484 (UNII Band 6) – Ch. 99) 

 

Plot 7-756. In-Band Emission Plot CDD Antenna 3a (40MHz 802.11ax 
RU484 (UNII Band 6) – Ch. 99) 

 

 
Plot 7-757. In-Band Emission Plot CDD Antenna 3c (80MHz 802.11ax 

RU996 (UNII Band 6) – Ch. 103) 
 

 
Plot 7-758. In-Band Emission Plot CDD Antenna 3a (80MHz 802.11ax 

RU996 (UNII Band 6) – Ch. 103) 
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Plot 7-759. In-Band Emission Plot CDD Antenna 3c (160MHz 802.11ax 

RU996x2 (UNII Band 6) – Ch. 111) 

 
Plot 7-760. In-Band Emission Plot CDD Antenna 3a (160MHz 802.11ax 

RU996x2 (UNII Band 6) – Ch. 111) 
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Plot 7-761. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU26 (UNII Band 7) – Ch. 181) 

 

 
Plot 7-762. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU26 (UNII Band 7) – Ch. 181) 
 

 
Plot 7-763. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU26 (UNII Band 7) – Ch. 179) 

 

Plot 7-764. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 
802.11ax RU26 (UNII Band 7) – Ch. 179) 

 

 
Plot 7-765. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 7) – Ch. 135) 
 

 
Plot 7-766. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU26 (UNII Band 7) – Ch. 135) 
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Plot 7-767. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 7) – Ch. 143) 
 

 
Plot 7-768. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU26 (UNII Band 7) – Ch. 143) 
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Plot 7-769. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 7) – Ch. 181) 

 

 
Plot 7-770. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU242 (UNII Band 7) – Ch. 181) 
 

 
Plot 7-771. In-Band Emission Plot CDD Primary Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 7) – Ch. 179) 

 

Plot 7-772. In-Band Emission Plot CDD Primary Antenna 3a (40MHz 
802.11ax RU484 (UNII Band 7) – Ch. 179) 

 

 
Plot 7-773. In-Band Emission Plot CDD Primary Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 7) – Ch. 151) 
 

 
Plot 7-774. In-Band Emission Plot CDD Primary Antenna 3a (80MHz 

802.11ax RU996 (UNII Band 7) – Ch. 151) 
 



 

FCC ID: BCGA3267 

IC: 579C-A3267  

MEASUREMENT REPORT  
(CERTIFICATION) 

 
Approved by: 

Technical Manager 

Test Report S/N: Test Dates: EUT Type:  
Page 343 of 594 

1C2410210073-24.BCG 10/25/2024 - 12/31/2024 Tablet Device 

 V 10.6 10/27/2023 
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without 
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents 
thereof, please contact ct.info@element.com. 

 
Plot 7-775. In-Band Emission Plot CDD Primary Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 7) – Ch. 143) 
 

 
Plot 7-776. In-Band Emission Plot CDD Primary Antenna 3a (160MHz 

802.11ax RU996x2 (UNII Band 7) – Ch. 143)
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7.5.8 SDM Primary In-Band Emission Measurements – LPI 
 

Frequency

 [MHz]
Channel

802.11

MODE
RU Size RU Index Mode Data Rate [Mbps]

Antenna 3c In-Band 

Emission

Antenna 3a In-Band 

Emission

5955 1 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

5955 1 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

5955 1 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6175 45 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6175 45 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6175 45 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6415 93 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6415 93 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6415 93 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

5965 3 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

5965 3 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

5965 3 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6165 43 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6165 43 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6165 43 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6165 91 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6165 91 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6165 91 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

5985 7 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

5985 7 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

5985 7 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6145 39 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6145 39 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6145 39 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6385 87 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6385 87 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6385 87 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6025 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6025 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6025 15 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6185 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6185 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6185 47 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6345 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6345 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6345 79 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6345 97 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6345 97 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6345 97 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6475 105 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6475 105 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6475 105 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6515 113 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6515 113 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6515 113 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6445 99 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6445 99 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6445 99 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6485 107 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6485 107 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6485 107 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6525 115 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6525 115 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6525 115 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6465 103 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6465 103 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6465 103 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6505 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6505 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6505 111 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

111 (L)

79 (L)

B
an

d
 6

47 (L)

B
an

d
 5

15 (L)

 
Table 7-191. In-Band Emission Measurements SDM Primary (RU26) 
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Frequency

 [MHz]
Channel

802.11

MODE
RU Size RU Index Mode Data Rate [Mbps]

Antenna 3c In-Band 

Emission

Antenna 3a In-Band 

Emission

6535 117 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6535 117 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6535 117 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6695 149 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6695 149 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6695 149 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6875 185 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6875 185 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6875 185 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6565 123 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6565 123 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6565 123 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6725 155 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6725 155 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6725 155 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6845 179 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6845 179 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6845 179 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6545 119 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6545 119 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6545 119 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6705 151 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6705 151 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6705 151 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6865 183 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6865 183 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6865 183 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6665 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6665 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6665 143 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6825 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6825 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6825 175 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6895 189 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6895 189 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6895 189 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6995 209 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6995 209 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6995 209 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

7095 229 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

7095 229 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

7095 229 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6885 187 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6885 187 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6885 187 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

7005 211 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

7005 211 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

7005 211 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

7085 227 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

7085 227 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

7085 227 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6945 199 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6945 199 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6945 199 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

7025 215 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

7025 215 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

7025 215 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6985 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6985 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6985 207 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

B
an

d
 8

207 (L)

143 (L)

175 (L)

B
an

d
 7

 
Table 7-192. In-Band Emission Measurements SDM Primary (RU26) 
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Frequency

 [MHz]
Channel

802.11

MODE
RU Size RU Index Mode Data Rate [Mbps]

Antenna 3c In-Band 

Emission

Antenna 3a In-Band 

Emission

5955 1 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6175 45 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6415 93 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

5965 3 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6165 43 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6165 91 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

5985 7 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6145 39 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6385 87 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6025 15 ax (160MHz) 996x2 68 SDM 2041.6/2402 (MCS11) Pass Pass

6185 47 ax (160MHz) 996x2 68 SDM 2041.6/2402 (MCS11) Pass Pass

6345 79 ax (160MHz) 996x2 68 SDM 2041.6/2402 (MCS11) Pass Pass

6345 97 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6475 105 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6515 113 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6445 99 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6485 107 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6525 115 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6465 103 ax (80Mhz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6505 111 ax (160MHz) 996x2 68 SDM 2041.6/2402 (MCS11) Pass Pass

6535 117 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6695 149 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6875 185 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6565 123 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6725 155 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6845 179 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6545 119 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6705 151 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6865 183 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6665 143 ax (160MHz) 996 68 SDM 2041.6/2402 (MCS11) Pass Pass

6825 175 ax (160MHz) 996 68 SDM 2041.6/2402 (MCS11) Pass Pass

6895 189 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6995 209 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

7115 229 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6885 187 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

7005 211 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

7085 227 ax (40MHz) 484 65 SDM 487.5/573.5 (MCS11) Pass Pass

6945 199 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

7025 215 ax (80MHz) 996 67 SDM 1020.8/1201 (MCS11) Pass Pass

6985 207 ax (160MHz) 996x2 68 SDM 2041.6/2402 (MCS11) Pass Pass
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Table 7-193. In-Band Emission Measurements SDM Primary (Fully-loaded RU) 
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Plot 7-777. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 

802.11ax RU26 (UNII Band 5) – Ch. 93) 
 

 
Plot 7-778. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU26 (UNII Band 5) – Ch. 93) 
 

 

Plot 7-779. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 
802.11ax RU26 (UNII Band 5) – Ch. 91) 

 
Plot 7-780. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 

802.11ax RU26 (UNII Band 5) – Ch. 91) 
 

 
Plot 7-781. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 5) – Ch. 87) 
 

 
Plot 7-782. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU26 (UNII Band 5) – Ch. 87) 
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Plot 7-783. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 5) – Ch. 47) 
 

 
Plot 7-784. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU26 (UNII Band 5) – Ch. 47) 
 
 



 

FCC ID: BCGA3267 

IC: 579C-A3267  

MEASUREMENT REPORT  
(CERTIFICATION) 

 
Approved by: 

Technical Manager 

Test Report S/N: Test Dates: EUT Type:  
Page 349 of 594 

1C2410210073-24.BCG 10/25/2024 - 12/31/2024 Tablet Device 

 V 10.6 10/27/2023 
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without 
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents 
thereof, please contact ct.info@element.com. 

 

 

Plot 7-785. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 5) – Ch. 45) 

 

 
Plot 7-786. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU242 (UNII Band 5) – Ch. 45) 
 

 
Plot 7-787. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 5) – Ch. 43) 

 

Plot 7-788. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 
802.11ax RU484 (UNII Band 5) – Ch. 43) 

 

 
Plot 7-789. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 5) – Ch. 87) 
 

 
Plot 7-790. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU996 (UNII Band 5) – Ch. 87) 
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Plot 7-791. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 5) – Ch. 47) 
 

 
Plot 7-792. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU996x2 (UNII Band 5) – Ch. 47) 
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Plot 7-793. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 

802.11ax RU26 (UNII Band 6) – Ch. 105) 
 

 
Plot 7-794. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU26 (UNII Band 6) – Ch. 105) 
 

 

Plot 7-795. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 
802.11ax RU26 (UNII Band 6) – Ch. 99) 

 
Plot 7-796. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 

802.11ax RU26 (UNII Band 6) – Ch. 99) 
 

 
Plot 7-797. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 6) – Ch. 103) 
 

 
Plot 7-798. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU26 (UNII Band 6) – Ch. 103) 
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Plot 7-799. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 6) – Ch. 111) 
 

 
Plot 7-800. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU26 (UNII Band 6) – Ch. 111) 
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Plot 7-801. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 6) – Ch. 113) 

 

 
Plot 7-802. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU242 (UNII Band 6) – Ch. 113) 
 

 
Plot 7-803. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 6) – Ch. 107) 

 

Plot 7-804. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 
802.11ax RU484 (UNII Band 6) – Ch. 107) 

 

 
Plot 7-805. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 6) – Ch. 103) 
 

 
Plot 7-806. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU996 (UNII Band 6) – Ch. 103) 
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Plot 7-807. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 6) – Ch. 111) 
 

 
Plot 7-808. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU996x2 (UNII Band 6) – Ch. 111) 
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Plot 7-809. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU26 (UNII Band 7) – Ch. 185) 

 

 
Plot 7-810. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU26 (UNII Band 7) – Ch. 185) 
 

 
Plot 7-811. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU26 (UNII Band 7) – Ch. 179) 

 

Plot 7-812. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 
802.11ax RU26 (UNII Band 7) – Ch. 179) 

 

 
Plot 7-813. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 7) – Ch. 151) 
 

 
Plot 7-814. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU26 (UNII Band 7) – Ch. 151) 
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Plot 7-815. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 7) – Ch. 143) 
 

 
Plot 7-816. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU26 (UNII Band 7) – Ch. 143 
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Plot 7-817. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 7) – Ch. 149) 

 

 
Plot 7-818. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU242 (UNII Band 7) – Ch. 149) 
 

 
Plot 7-819. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 7) – Ch. 179) 

 

Plot 7-820. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 
802.11ax RU484 (UNII Band 7) – Ch. 179) 

 

 
Plot 7-821. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 7) – Ch. 151) 
 

 
Plot 7-822. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU996 (UNII Band 7) – Ch. 151) 
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Plot 7-823. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 7) – Ch. 175) 
 

 
Plot 7-824. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU996x2 (UNII Band 7) – Ch. 175)
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Plot 7-825. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 

802.11ax RU26 (UNII Band 8) – Ch. 209) 
 

 
Plot 7-826. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU26 (UNII Band 8) – Ch. 209) 
 

 
Plot 7-827. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU26 (UNII Band 8) – Ch. 227) 

 
Plot 7-828. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 

802.11ax RU26 (UNII Band 8) – Ch. 227) 
 

 
Plot 7-829. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 8) – Ch. 199) 
 

 
Plot 7-830. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU26 (UNII Band 8) – Ch. 199) 
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Plot 7-831. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 8) – Ch. 207) 
 

 
Plot 7-832. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU26 (UNII Band 8) – Ch. 207) 
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Plot 7-833. In-Band Emission Plot SDM Primary Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 8) – Ch. 209) 

 

 
Plot 7-834. In-Band Emission Plot SDM Primary Antenna 3a (20MHz 

802.11ax RU242 (UNII Band 8) – Ch. 209) 
 

 
Plot 7-835. In-Band Emission Plot SDM Primary Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 8) – Ch. 211) 

 

Plot 7-836. In-Band Emission Plot SDM Primary Antenna 3a (40MHz 
802.11ax RU484 (UNII Band 8) – Ch. 211) 

 

 
Plot 7-837. In-Band Emission Plot SDM Primary Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 8) – Ch. 215) 
 

 
Plot 7-838. In-Band Emission Plot SDM Primary Antenna 3a (80MHz 

802.11ax RU996 (UNII Band 8) – Ch. 215) 
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Plot 7-839. In-Band Emission Plot SDM Primary Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 8) – Ch. 207) 
 

 
Plot 7-840. In-Band Emission Plot SDM Primary Antenna 3a (160MHz 

802.11ax RU996x2 (UNII Band 8) – Ch. 207)
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7.5.9 CDD/SDM Diversity In-Band Emission Measurements – SP 
 

Frequency

 [MHz]
Channel

802.11

MODE
RU Size RU Index Mode Data Rate [Mbps]

Antenna 3c In-Band 

Emission

Antenna 1b In-Band 

Emission

5955 1 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

5955 1 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass

5955 1 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6175 45 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6175 45 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass

6175 45 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6415 93 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6415 93 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass

6415 93 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

5965 3 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

5965 3 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

5965 3 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass

6165 43 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6165 43 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6165 43 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass

6165 91 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6165 91 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6165 91 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass

5985 7 ax (80MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

5985 7 ax (80MHz) 26 18 CDD 25/29.4 (MCS11) Pass Pass

5985 7 ax (80MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6145 39 ax (80MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6145 39 ax (80MHz) 26 18 CDD 25/29.4 (MCS11) Pass Pass

6145 39 ax (80MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6385 87 ax (80MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6385 87 ax (80MHz) 26 18 CDD 25/29.4 (MCS11) Pass Pass

6385 87 ax (80MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6025 ax (160MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6025 ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6025 15 (U) ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6181 ax (160MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6181 ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6181 47 (U) ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6345 ax (160MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6345 ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6345 79 (U) ax (160MHz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6345 97 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6345 97 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass

6345 97 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6475 105 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6475 105 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass

6475 105 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6515 113 ax (20MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6515 113 ax (20MHz) 26 4 CDD 25/29.4 (MCS11) Pass Pass

6515 113 ax (20MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6445 99 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6445 99 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6445 99 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass

6485 107 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6485 107 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6485 107 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass

6525 115 ax (40MHz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6525 115 ax (40MHz) 26 8 CDD 25/29.4 (MCS11) Pass Pass

6525 115 ax (40MHz) 26 17 CDD 25/29.4 (MCS11) Pass Pass

6465 103 ax (80Mhz) 26 0 CDD 25/29.4 (MCS11) Pass Pass

6465 103 ax (80Mhz) 26 18 CDD 25/29.4 (MCS11) Pass Pass

6465 103 ax (80Mhz) 26 36 CDD 25/29.4 (MCS11) Pass Pass

6505 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6505 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6505 111 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

111 (L)

79 (L)
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d
 6

15 (L)

47 (L)
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Frequency

 [MHz]
Channel

802.11

MODE
RU Size RU Index Mode Data Rate [Mbps]

Antenna 3c In-Band 

Emission

Antenna 1b In-Band 

Emission

6535 117 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6535 117 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6535 117 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6695 149 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6695 149 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6695 149 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6875 181 ax (20MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6875 181 ax (20MHz) 26 4 SDM 25/29.4 (MCS11) Pass Pass

6875 181 ax (20MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6565 123 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6565 123 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6565 123 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6725 155 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6725 155 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6725 155 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6845 179 ax (40MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6845 179 ax (40MHz) 26 8 SDM 25/29.4 (MCS11) Pass Pass

6845 179 ax (40MHz) 26 17 SDM 25/29.4 (MCS11) Pass Pass

6545 119 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6545 119 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6545 119 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6545 135 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6545 135 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6545 135 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6705 151 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6705 151 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6705 151 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6865 167 ax (80MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6865 167 ax (80MHz) 26 18 SDM 25/29.4 (MCS11) Pass Pass

6865 167 ax (80MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6665 ax (160MHz) 26 0 SDM 25/29.4 (MCS11) Pass Pass

6665 ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

6665 143 (U) ax (160MHz) 26 36 SDM 25/29.4 (MCS11) Pass Pass

143 (L)
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an

d
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Table 7-195. In-Band Emission Measurements SDM Diversity (RU26) 
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Frequency

 [MHz]
Channel

802.11

MODE
RU Size RU Index Mode Data Rate [Mbps]

Antenna 3c In-Band 

Emission

Antenna 1b In-Band 

Emission

5955 1 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass

6175 45 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass

6415 93 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass

5965 3 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6165 43 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6165 91 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

5985 7 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6145 39 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6385 87 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6025 15 ax (160MHz) 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass

6181 47 ax (160MHz) 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass

6345 79 ax (160MHz) 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass

6345 97 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass

6475 105 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass

6515 113 ax (20MHz) 242 61 CDD 243.8/286.8 (MCS11) Pass Pass

6445 99 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6485 107 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6525 115 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6465 103 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6505 111 ax (160MHz) 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass

6535 117 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6695 149 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6875 181 ax (20MHz) 242 61 SDM 243.8/286.8 (MCS11) Pass Pass

6565 123 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6725 155 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6845 179 ax (40MHz) 484 65 CDD 487.5/573.5 (MCS11) Pass Pass

6545 119 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6545 135 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6705 151 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6865 167 ax (80MHz) 996 67 CDD 1020.8/1201 (MCS11) Pass Pass

6665 143 ax (160MHz) 996x2 68 CDD 2041.6/2402 (MCS11) Pass Pass
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Table 7-196. In-Band Emission Measurements CDD/SDM Diversity (Fully-loaded RU) 
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Plot 7-841. In-Band Emission Plot CDD Diversity Antenna 3c (20MHz 

802.11ax RU26 (UNII Band 5) – Ch. 45) 
 

 
Plot 7-842. In-Band Emission Plot CDD Diversity Antenna 1b (20MHz 

802.11ax RU26 (UNII Band 5) – Ch. 45) 
 

 

Plot 7-843. In-Band Emission Plot CDD Diversity Antenna 3c (40MHz 
802.11ax RU26 (UNII Band 5) – Ch. 91) 

 
Plot 7-844. In-Band Emission Plot CDD Diversity Antenna 1b (40MHz 

802.11ax RU26 (UNII Band 5) – Ch. 91) 
 

 
Plot 7-845. In-Band Emission Plot CDD Diversity Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 5) – Ch. 39) 
 

 
Plot 7-846. In-Band Emission Plot CDD Diversity Antenna 1b (80MHz 

802.11ax RU26 (UNII Band 5) – Ch. 39) 
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Plot 7-847. In-Band Emission Plot CDD Diversity Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 5) – Ch. 15) 
 

 
Plot 7-848. In-Band Emission Plot CDD Diversity Antenna 1b (160MHz 

802.11ax RU26 (UNII Band 5) – Ch. 15) 
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Plot 7-849. In-Band Emission Plot CDD Diversity Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 5) – Ch. 93) 

 

 
Plot 7-850. In-Band Emission Plot CDD Diversity Antenna 1b (20MHz 

802.11ax RU242 (UNII Band 5) – Ch. 93) 
 

 
Plot 7-851. In-Band Emission Plot CDD Diversity Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 5) – Ch. 43) 

 

Plot 7-852. In-Band Emission Plot CDD Diversity Antenna 1b (40MHz 
802.11ax RU484 (UNII Band 5) – Ch. 43) 

 

 
Plot 7-853. In-Band Emission Plot CDD Diversity Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 5) – Ch. 87) 
 

 
Plot 7-854. In-Band Emission Plot CDD Diversity Antenna 1b (80MHz 

802.11ax RU996 (UNII Band 5) – Ch. 87) 
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Plot 7-855. In-Band Emission Plot CDD Diversity Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 5) – Ch. 47) 
 

 
Plot 7-856. In-Band Emission Plot CDD Diversity Antenna 1b (160MHz 

802.11ax RU996x2 (UNII Band 5) – Ch. 47) 
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Plot 7-857. In-Band Emission Plot CDD Diversity Antenna 3c (20MHz 

802.11ax RU26 (UNII Band 6) – Ch. 97) 
 

 
Plot 7-858. In-Band Emission Plot CDD Diversity Antenna 1b (20MHz 

802.11ax RU26 (UNII Band 6) – Ch. 97) 
 

 
Plot 7-859. In-Band Emission Plot CDD Diversity Antenna 3c (40MHz 

802.11ax RU26 (UNII Band 6) – Ch. 99) 

 
Plot 7-860. In-Band Emission Plot CDD Diversity Antenna 1b (40MHz 

802.11ax RU26 (UNII Band 6) – Ch. 99) 
 

 
Plot 7-861. In-Band Emission Plot CDD Diversity Antenna 3c (80MHz 

802.11ax RU26 (UNII Band 6) – Ch. 103) 
 

 
Plot 7-862. In-Band Emission Plot CDD Diversity Antenna 1b (80MHz 

802.11ax RU26 (UNII Band 6) – Ch. 103) 



 

FCC ID: BCGA3267 

IC: 579C-A3267  

MEASUREMENT REPORT  
(CERTIFICATION) 

 
Approved by: 

Technical Manager 

Test Report S/N: Test Dates: EUT Type:  
Page 371 of 594 

1C2410210073-24.BCG 10/25/2024 - 12/31/2024 Tablet Device 

 V 10.6 10/27/2023 
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without 
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents 
thereof, please contact ct.info@element.com. 

 
Plot 7-863. In-Band Emission Plot SDM Diversity Antenna 3c (160MHz 

802.11ax RU26 (UNII Band 6) – Ch. 111) 
 

 
Plot 7-864. In-Band Emission Plot SDM Diversity Antenna 1b (160MHz 

802.11ax RU26 (UNII Band 6) – Ch. 111) 
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Plot 7-865. In-Band Emission Plot CDD Diversity Antenna 3c (20MHz 
802.11ax RU242 (UNII Band 6) – Ch. 97) 

 

 
Plot 7-866. In-Band Emission Plot CDD Diversity Antenna 1b (20MHz 

802.11ax RU242 (UNII Band 6) – Ch. 97) 
 

 
Plot 7-867. In-Band Emission Plot CDD Diversity Antenna 3c (40MHz 

802.11ax RU484 (UNII Band 6) – Ch. 107) 

 

Plot 7-868. In-Band Emission Plot CDD Diversity Antenna 1b (40MHz 
802.11ax RU484 (UNII Band 6) – Ch. 107) 

 

 
Plot 7-869. In-Band Emission Plot CDD Diversity Antenna 3c (80MHz 

802.11ax RU996 (UNII Band 6) – Ch. 103) 
 

 
Plot 7-870. In-Band Emission Plot CDD Diversity Antenna 1b (80MHz 

802.11ax RU996 (UNII Band 6) – Ch. 103) 
 



 

FCC ID: BCGA3267 

IC: 579C-A3267  

MEASUREMENT REPORT  
(CERTIFICATION) 

 
Approved by: 

Technical Manager 

Test Report S/N: Test Dates: EUT Type:  
Page 373 of 594 

1C2410210073-24.BCG 10/25/2024 - 12/31/2024 Tablet Device 

 V 10.6 10/27/2023 
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without 
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents 
thereof, please contact ct.info@element.com. 

 
Plot 7-871. In-Band Emission Plot CDD Diversity Antenna 3c (160MHz 

802.11ax RU996x2 (UNII Band 6) – Ch. 111) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Plot 7-872. In-Band Emission Plot CDD Diversity Antenna 1b (160MHz 

802.11ax RU996x2 (UNII Band 6) – Ch. 111) 
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